E3583-080

REF.

MOWER & .

SR

e

+ REF. -
CHASSIS REAR
PG,

e

‘ARTS. Use of service/replacement parts other than
wniginal equipment parts may vaid your warranty.

~ REF. |
STEERING PG,
‘FHUONT AXLE ASSY,
F

ITEMS ARE INTERCHANGEABLE
WITH OPROSITE SIDE

| / \< /—-D// ?fdﬁ:gms -

325868 C




Ty

5oty

KEVSH PART#
(Y 4o6569-853
2 85030
3 28272
a 326568-883
A 868030
g SAY7A
” 213541.053
8 86030
) 55273 -
10 300440
T 1498
i 2 .-a08207
43 - 30GH0B
14 180138
16 2 4 & 3
16 1498 7
47 300538 -
18 124824
13 271180 ,
20 46763
2 1
2 2 998346
73 - 309447.860
2 4 44811¢
25 595345
28 50352
B7- 32306
© 28, ~300314
26 1208892
20 1502 -
3 1 213021.853
a2 3211869 '
33 -~ 319888
34 302670
b ] 180034
a7 120392
. 38 2532
39 - 311245
40 1502
A1 A90SN
a2 310748
4 3 301452
' odd 211486
as 330848
48 301413
47 456378 °*
49 o« 200432
1) 333834
51 33221
52 ‘337213
53 332214

v

TONNT, 1m|3HEmMM CTRLKW.N

~

DESCRIFTION . ° '

BRACKET, GRILLE. Lim o
SCREW, 5/16-18X 7SWDFCLK s
NUT. 818 A& WYADEL.K . .

BRACKET, GRILLE 8M oo Seles oo

SCREW. 5/16.18X, TSWOFLLK' ..

NUT, 51818 HXWOFLLK . . - oo oseesemsromensessioes
BRACKET FRONT AXLE .,

scaEmL5n64axvsw®FLLK.”,A.“, i

*NUT, B/16-18 HXWDFLLK.. S

“ WUIDE, BELT, RIDER

i T REGREXGTRL LT

BOLT, .825X2.18 HHSH 1/2:13. ..

SCREW, 3/8-16X3 00 HHC, .
. WASHER, .3910X1 280X o7 BELLWL NN

" ~NUT, 3/B-1BREGHXCTALK . o

GUIDE. BELT SHWORI 15 \NHEEL "m;ﬂﬁ”

TNUT, 51618 HEXJAM .oyt i tiee

" 35497 SCREW, 516-18X 50 WAHMTAP .

~

2

NUT, 38.16 HEXKEPS qqrt - -
RAIVET pop 187DJAY 450:.«5 BT -

SCREW. lia-24x 50 WAHHTAP..» L.

DASH STEEL, LF SUSP DYN. ...’ e e enin

SCREW, 1/4. eofvSWAHHTAp

NUT, 1/4-20 WDFLLK TOQLOCK |
BAFFLE, CONSOLESOUND EXFORT LF
SCREW, T/4-20X GBWAHHTAPR |
WASHER, FLAT 281X .63X.06% ..
MUT. 1/4.50 REGHEKGTRLK "
GUIDE. HOOD SF&LFHI3, HT4, H15 [P
HOOD, NOMA’ LARGE H-15 ... .
DECAL: TAPE H15 8MIL VINYL ..

LENS, HEAULAM DYNAHOODS .0
SCREW, VAWMSOHHC"MM“QWHH
WASHER, FLAT 281X 63X 085 . 0

- BEARING, FLANGED pLASTIC HO(‘\D
WASHER, FLAT.250X 75X INSULATE .
NUT, 1/4-20 REGHEXCTRLK ...
SCREW, 1/4.10X.7SPHPNTAP .
LANYARD, HOOD 15 77LGH15
FOIL, HEAT REFLECTOR .,.. ... .
COVER! STEERING SHAFT
SleeRiING WHEEL . .
SFACER, STEERING SHAFT
PIN. SPRING 250DIAX2 00LG HVQL
FOIL, LEMNS DYNA HOOD REFLEGTOR '
PARTS MANUAL ........ ...
OPERATOR'S MANUAL (ENGLFSH}
OPERATOR'S MANUAL (FRENCHY'

“ OPERATOR'S MANUAL (GERMAN) T4

SOREW. 1/4-20X_.50 WAHHTAG .

o
3

-'-AINN‘I\)J_;‘——— .

- --q'.._n....m ’

kb B

#N‘FJ;‘P\JM—'

. ‘.h: — bk PG
Mo

P PP 3

N

a

-




E3583-080

PARTS. Use of service/replacement parts other than
L'ciri;;;inal equipment parts may vaid your warranty.

NOTE: ALWAYS (ISE ORIGINAL EQUIPMENT

REPAIR PARTS

ALL UNMUMBERED .
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

. 333755 A

f




F35R3-0R0

79
B1
B2
83
84
[- 85
BG
87

PART#

328579-860
31000%
310006
309235
300665-860
332259-853
53746.853
20507

1498

48901

1498

49338

7686 .
44811

1602

&

332185.880
5239
439455
301861
120373 .

D853246.,

126368
55273
55023
57455
331637
321536853
25494
331636

DESCRIFTION .

FEAME, LF DRILLED PO20/F4380
FOOT PAD, LH22 128LG OYNAF 5 ¢
FOOT PAD, RH 22.12LG DYNA F-5
FASTENER, RATCHET BLACK ..
CONSOLE, H14-1850F,

PUATE, SEAT F4 LF OK WELD .. . -

BRACKET, SEAT SUPPORT Fd FS-SOG v
BOLT, 437X

SCREW 5/18-18X% E3WAHHMG .,
NUT, 5/16+18 REGHEXCTREK ... ..
SPRING, 250 X 1.78.X 4 &0
CLAMP, SPRING....... hoe
SCREW, 1/4-20X. 75 WAHHT!P
NUT, 1/4-20 REGHEXGTRLK .........
ASSEMBLY FENDER F5LF SOF SUSP.....
FENDER, F5, SUS. LF L1+ N
CLEVIS..

SCREW. Sie. 13)( WFHPNMA Arsirnnils
WAEHER, ZMIDHBODX pacl,

NUT, 1618 80,
SCREW, 1/4. mx 50 WAHHTA’ reetse et L

BOLT, 6/16-18%1.00 CARRLN .,
NUT, 5/16-18 HXWOFLLK

TRIM, 77 § BLACK NARROW....

SEAT, MICHIGAN GEN, WISW HDLE
I'BOLT 500X {OHHSH 5/16-18 ..
LEVER, QUICK ADJUST LF F4 .
BOLT, .375X 018 HHEH 5!16-"!
SPRING. TENSION LVR QUICK AQ. .

A OAUER INDVIDUAL PARTS

s

186 HHSH W848,
NUT, HTSIBNEGHEXUTRLK gt i1 8




REF. TO
CHASSIS & HOOD PO
(STEERING WHEEL

& HARDWARE)

{DASH) ,

fcnmnnooom

{MAIM PAAMT) -

NOTE: ALWAYS USE ‘ORIGINAL EQUIPMENT . o
PARTS. Use of service/replacement parts other than ** |TEMS ”AL,L'E”TQ#'E,EEﬁi%GEABLE ,
| P_I’Igll’ldl wquipment parts may void your warranty. WITH OPPOSITE SIDE 317124 |

' 8




E3583.080

3

o
* ,,,

Vi

¥

/
-
- AN /, ‘ v
KEY# PARTS " DESCRIPTION ary
' IS ? " AXLE. FRDNTASSEMBLY Lonesusawsw,.
1-1 310170853 AXLE, FRONT 1
.12 52407 SPINDLE BEARING
-3 8180 s . * ASSEMBLY, SPINDLERHLG..
44 - - 314088 ' ASSEMBLY, SPINDLELHLG .
16, 36625 RING, RETEX S7X 05TRUS133-75 .. ’
¢ 1-6 53373-889 _ AXLE COVER . e
8 ' . 304500 TIE mmsasumvmurwsac:ﬂm
g 180128 ~ 8CREW, 2/8-16X1.78 HHC |, Y
. 12%552 WASHER, REGSPTLK 303X 88%. 10
Y oo NUT. a8.16 REGHXCTRLK &
12 58259 " -BECTOR, STEERINGLF ... . ......
-13 BEARING, FLECC. s1o|0x ggaoox 56 R I
14 -~ 180177‘ " SCREW, 1/2-13X1.50 HHC . SADARRR .
v A5 . 22265 WasHER, FLAT 515x1 38x 116PL . . . -4
16 1500 NUT, 1/2-13 REGHCTRLK . a1
19 314100 KIT 300148 DRAGLINK,, TR B
17,9 58281 . STEERING LINK (is oo o
172 124925 NUT, 38-24 REGHEXJAM . . arrereone s evel o
. 17.3 57188 BALL JOINT, 8 THD SHORT 8YUO crenseisene]
v N 17-4 21275 BALL JOINT. 38THG LONG STUD. .. e ]
21 45692 NUT, 3/8-24 WOPLHLK WHIZ . . ¢ PR
22 996416 WASHER, FLAT MX100K45 . ’ ool
23 120382 WASHER. REGSPTLK 393X 68%.10 . ‘
24 . 120369 NUT, 3/8.24 REGHEX .. ot
. 28 58243 . SHAFT., STEERING LF, zv\is A
26 . 58244 - PINION, STEERINGLF . vcimimnen
27 56274’ -PIN, DOWEL 2500 ODH1.T8CGPL . . .. =,
.. S 28 301410 BEARING, FL,.7521DX1 0B10DX.24 . . . ME
C ! te 29 301398 R WASHER FORMED 1,135X1 53X, 12..
30 " 21682 WASHER, FLAT 765X1 75X .04a2PL
. 3 1 36825 RING, HCTEK E7XO5TRYS133- 78,0
“. 32 302828 TIRE & RIM, PU 15Xg70X6 TURWHL . cocooesrsersrereecs
32.1° 24167 VALVE STEM
. R32.2 20828 AIM, WHEEL
3an.3 214414 BEARING, FL - o .
32.4 T | R E  REFERTOTIRETR ADPAGE
37 842 WASHER, FLAT .758X131X.075,...v..000 e
. 38 26625 RING, RETEX S7AUATAUS133-75 ... -3
an 40384 "HUB CAP, 1. K TBLG e 2
40 480398 WASHER, FIAT S20X125X200...... . . ol
"ORDER INDIVIDUAL PARTS

"




/
REF. .
CHASSM & HOOD PG,

(FENDEH)\\

CHASSIS & HOQD PG

(MAIN FRAME)
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED -
PARTS. Use of service/replacement parts other than ITEMS ARE INTERCHANGEABLE . '
atiginal equipment parts may void your warranty. WITH OPPOSITE SIDE 325815 D

3

10 - B




E3583-080

MOWER SUSPENSION ASSEMRLY
M

|
KEY® PARTY, DESCRIPTION '
1 320075-653 BRACKET, CLUTCH ENGAGE LEVER oo, 1
2 180070 SCREW, sns HUEPOOHHC e 2
3 120393 WASHER, FLAT 344X 89X 085 .......ooooovvirierens 2
4 1406 »  NUT 51618 REGHEXCTRLK .o i Vo 2
8 304701 ‘.« ABSEMBLY, cLUTCH LEVER 1
& . 50148 BEARING, FL S03IDX 300X 80, ........coiviieenee |
7 8260 'ORIN, HAIR O DIAXY BELG ...ooovo.occcvvcsir oo i
8 .318341 BRACKET, SWITCGH ENGAGE ... .
@ ABAQH SCREW, Hr1G-10X .78 WAHHTAP .., .
10 1288 BRACKET, CABLE RETAIN ..o, c
11 48306 PULLEY, POWDER METAL . e '
12 58338, BOLT, A75X 375 HHSH 1/4-20 ., .t
13, 1502 NUT, 1/4.20 REGHEXCTRLK ... ol
14 300648-863 BRACKET, FRAME CABLE . o v
15 180020 SCREW. 1/4-20X.78 HHC .. .2
18 1502 NUT, Y820 REGHEXUTREK .ovoiiiniae L 2
17 301503 - ASSEMBLY, CABLE, BLADE ENGAGE .. .....occrovooomp §
18 120813 NUT. 1/4-28 HJAM. ..., 1
' 19 ' 35498 ° SCREW, 5/18.18% TR WAMHTAR P |
20 57444 TIE, CABLE BLACK NYLON 5 620 .o, e 1
2 - 300159-8583 . LFT ASSEMBLY, IM,.......ocooes o A
22. 300169-853 " LIFT ASSEMBLY, RM ... o
23 180078 SCREW, 5116-18X1.00 WHE . o
24 . fow NUT, ADJUST ... : A
25 : * .NUT 516 18 REGHEXCTRLK ... f
26 417098 . | WASHER, FLAT .531X1.0CX, 008 .o o 2
. “27 .~ 8z, * PN, HAR DOLDIAXY BELG oo s 2
N 28 " 658248853 . "BRACKET REAR Hang susPENSON v .2
29 R7O77 g- RO T, 5/46-18X .63 CARRLN ., o d
30 1498 £ SNUT, 51618 REGHEXCTRLK .. .4
a1 AGOOE. BRAGKET, HEIGHT/ADJUST SUPPORT., o
32 11 8 SCREW, 5/16-18X .75 HHC gt s 4
3 3 ¢ .1488 NUI, &16-18 REGXEXCTRLK oo . 4
38 180077 SCREW, 506-18X .78 HHC ..o M
39 1408 NUT, §/18-18 REGHEXCTRLK .vvvvvvevvnee Cet
, 40 301248 QUADRANT, MEIGHT ADJUST ]
41 180077 BCREW, /18- 1BX 75 HHC ... w...0. “
42 1408 NUT, &/16-18 REGHEXCTRLK .. 2
43 322002-853 HANDLE, LIFT SHORT(30* S.F. ) R |
a4 300171 BOLT, .500X 270 HHSH5/16-18 ... ..... .1
45 9964185 WASHER, FLAT 508X .75X.024 oo ¢ ccvevevirieininn 1
48 44108 NUT, 5/16-1B HWDFLCTRLK ....... 1
oar 301229 FAWL. SOUARE . y
. 48 300171 BOLT, 500X 270 HHSH 5/M18.18 3
- 49 44108 NUT, 5/16-1B HWOFLCTALK il
&0 QdRs POINTER, HEIGHT ADJ . o oo U
51 138479 WASMER, EXLK .105X.41X.03. . 1
£2. 35287 SCREW, #8-32X .48 HHWATAP e sine .1
Ty 53 303027 ROD, ACTUATOR-SHORT ... e |
. 54 55326 SPRING, HEIGH ) ALDJUS T ... sver e b 4.1
55 58328 KNOB, HEIGHT ADJ PUSH aurrou e e )
58 58328 GRIP. 750 ODW/ HOLE BLACK .2 e e 4
¥4 & 1 4 & DI‘{AGKET, CABLE RETAIN ..o cenreeenianns 1
58 48306 PULLEY, POQWDER METAL ...... ol
8 59 58336 BOLT, A75X .376 WMHSH 1/4-20.... ¥
,. 680 1502 NUT., /420 REGHEXCTRLK L1iivviveririns oo cnireeeine 1
8 314177 GABLE, LIFT 22.92 F-8 20X8-8 ... ol
g2 300310 FIN, SLEVIS A10DIA+.475LG ..., 4
8 3. 300311 RING, RET E 31X 28 TRUX5133-31 [
64. 120378 NUT, 1/4:80 REGHEX ..ottt Y
85 48306 PULLEY, POWDER METAL ... .|
. - 65 300317 PiN, CLEVIS 375DIAX 81 LG
87 2260 © PIN. HAIR Aot DIAXTRALG ot
N 68 8405 CLEVIS, LIFT CABLE oo es e 1
, 89 120372 NUT, t/4-20 REGSC .. s |
70 39522 PIN, CLEVIS 312X 812 A
71 1212272 PIN. COTTER 080 DIAX .75LG 1
72 300335 LFT COVER-30"FS e ooeeeeeeeeeeescreinis 1
73 300340 SCREW, #10 X 75 HHPLAST BLK........... o o &
74 55514 KNOB, ROUND 1.8001A  BLAGK.. oot 1

1

ary




E3583-080 . REPAIR PARTS

RER,
* - CHASAR &
HOON PAGE

NOTE: ALWAYS L}SE OHIGIRAL EQUIPMENT ALL UNNUMBERED

PARTS. Use of service/replacement parts other than ITEMS ARE INTERCHANGEABLE

original equipment parls may void your warranty. WITH OPPOSITE SIDE a27ie2 ¢
12 '




E35R2-080 MOTION DRIVE ASSEMBLY
oq '
f N N
“ . 'KEY# PART# DESCRIPTION . oty - ’
t';‘ 1 A TRANSAXLE, FOOTE 4360-8SPHD .....ccoooccooviconme
e L2748 PULLEY. B ODVALT/A .cooccoo .
i a %go 8 5 KEY, it PRO 606 ZENIAX YATWD . 1
N 4 3 . RING. RETEX 68X 035TAUS100-62 ... A
¥ -8 314120 BELT, V 4L 87.25 WS LF .. 1 -
) 8 180113 - SCREW. 5/16-18X3.00 HHC .. : .
I 7 120393 WASHER. FLAT .344X 69X.U65 .. .. ;!
¥ 8 1498 NUT, 8/16-18 REGHEXCTRLK ....... .4
# g 323738 BRACKET, STABILIZER BLK ....ooovtosiinn it
oy 10 hyyay SCREW, 3/8-16X1.25 WAHHTAPELK#.... S |
11 35498 SCREW, 5/16-18X .78 WAHMTAP . oo 3
p 12 120638 WASHER, HVSPTLK 328X 60X 09 et 1
¥ 13 180070 SCREW, 5/18-18X1.00 HHC .oovvcoocimmevvvvrormnats ecssernss ¥
" 14 120303 WASHER, FLAT .344X BOX 088 .. ...coccccocouriinier - 1
b 15 - 1498 NUT, 51618 REGHEXCTRLK oo v 0 1
16 180077 SCREW, 5(16-18X .76 HHC ..ooooovve o e 1
i 17 138538 WASHER, REG!NTLK B20A 81K 0F, e ¥
i Mg, 1498 NUT, 5/16-18 REGHEXCTRLK ., vt |
v 19 " 318209 LEVER, SHIFT.LWRSHIFT N GO LF .- 1
i 20 310347-853 CLIP- SWIFT LEVER 425 ROD ... L1
; 2 180077 SCREW, 5/18-18X .75 HHC .,
i 22 996416 WAGHER, FLAT 01100% 125, (I
Y 93 - 1498 NUT, 81618 REGHEXCTRLK ..ocovvvvrroommvcariere s ,
b 24 310347-883 CUIP- SHIFT LEVER 628 ROD ..ooooiinoriones oo |
f 25 57250 GUIRE, BELT 516-18THD e eonrons e
; 26 996416 WASHER, FLAT 391X1 ooxwé ............................... g
f 2r 1496 NUT, 618:18 REGHEXCTRLK .ooooociimrrr.n . i
i ' 320383 UPPER SHIFT LEVER ASSEMBLY ............................... 1
R 26 . 321082 BOLT. 380X 500 HHSH 1/420 .o d .
¥ : 30 50352 . NUT, 1/4- 20 WDFLLK TOPLOGK ..o % e o1 T
A 31 120377  NUT, a/8-18 REGHX .. e |
) 32 306ERG HANDLE, 3/8-16 MOLDED BLAGK 853 ..o v dovc |
i . 33 137185 PiN, QOTTER 126 DIAX1.00LG . ..ooorvrvneinn S .
f 34 316557 r LINK TIE ROD SHIFT 7 4776/ oo | L :
i 35 180124 SCREW, 318-16X1.25 HHC .. o | S
il 3 6 120382 . . WASHER, REGSPTLK 203X 68X 10 oo v Lo
kiii . a7 1499 NUT, 3/8-16 REGHXCTRLK . R . 00000000 coounorEml]
! 38 200637 . BRACKET, SHIFT BSPSF .oioccoimisiriseninns 1
! 38 180124 SCREW, 8/8-16X1,25 HHC ,........... e ‘ .
i ,40 2034 - . \WASHER, FLAT 408X BIX 085 .. - . C
i . 41 1499 ' NUT, 3818 REGHXCTRLK.....coooovivvvrvn PR ¥
. ] a2 57157 WASHER. .750X.250 SP-TRANSAXLE . S
y 1t 43 56253 SCREW, 1/4-28X 75 NYLHHC ......... e e 1 .
i 4 44 319606-853 QUADRANT SHIFT FOOTEFAZE0 BMD o | ;
! : 45 305650 , SCREW, 1/4:20X. 50PHPNTAP .................... - .
K S 4 1502« " NUT, 1420 REGMEXCTRLK 1ccovrnnvivsnncn ¢
i 47 321817, . RRACKET. FRAME SHIFT ..ooooviriiomercrenirnes o
i 48 180022 . SCREW, W4.20X1.00 HHC oo iviveomrcinsiiions 1.
| 49 (57038 BOLT, 1/4-20X .83 CARRIN ... coeereensrrere
i 50 120392 WASHER, FLAT .281X 63X 065 it
I 5 316060 . SPAGER 328 X 50 X 38 wooccoocmvccserisnnsmmsinninsesis 1
- 5. 1502 NUT, 12420 REGHEXCTRLK . .2
i 53 310803 CABLE, SHIFT N GO ......... o w1 .
i 5 4 57444 TIE, CABLE BLACK NYLON 5 821, . al
? 55 . 314837 ~ SPRING, MEMORY .. SR |
il
,[{ " GONTACT YOUR NEARES T TRANSAXLE DEALER FOR PARTS & SERVICE
i .
¥




e S W

,lq v . -c"(: ’
W mer / -

| NAN FRAME !

. Use of service/replacement parts other than

'tnams SHEAVE
" ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE 327752 C J

dl equipment parts may void your warranty,




-“MOTION DRIVE ASSEMRLY

PARTY

DESCRIPTION

6 . 321514 BPRING, DRAG LINK BIAS ..o ot
Y 3040186 GUIDE, BEIT BH. oooosececocnrnne o1 .
&2 1488 . - NUT, 616-18 REGHEXCTRLK ............ S
i 63 525842 PEDAL ASSEMBLY. BRAKE/CLUTCH A
L 64 319875 PIN, GLEVIS 500DX4.53LG ..o verorceecscriiienns
. 65 57847, SPRING, BRAKE PEDAL ...\ oo .
/ 66 068 WASHER, FLAT 504X 73X 088 ......... .
&7 56180 PIN, HAIR 081 DIAX1 82LG .. .
63 48100 PAD, CLUTCH BRAKE wmnmmc .1
6% 320381 ARM. IDLER TRACTION $0OG LF ................................
70 329969 BOLT, 625X ,138 HHSH 516-18...
71 ARAO?2 WASHER_ FLAT 323X 8 119
- 72, 1 4 ¢ 8 NUT, 51618 REGHEXCTRIK ... .
73 30659 RETAINER, BELT.. .
74 35374 PULLEY, IDLER VAL 306X B2 &
.75 45892 BOLY, 3/8-16X1.50 CARMEH wv..vr.v0s
) .78 . 1408 NUT, 3818 REGHXCTRLK ..
: LT 57204 ROD, CLUTCH 3,92 oooooeesrirrcveensiisis o
‘o8 426837 SERING. BRAKE 28 80 9304360 .....oovvvvresecrennes /
79 328131 - BOLT, 495X.31 HHSH5MG-18 .....................
8o 1498 NUT, 5/16. 18 REGHEKQTRLK
o 1! 322609 . SBRING, CLUTCH .. erebnareda st etsaiat apmuagersponesines |
. a2 301318 T(RE & RIM.20X10 00-8
1 : 821 24167 VALVE STEM ‘
82-2 301366 RIM, WHEEL , "= -
82-3 TIRE REFER TO TIRE TREAD PAGE ~ A -
86 57479 SPACER, SLEV.76 X1 25X1 32 0.\ .l e .2
‘87 . 301865 . SPACER, SLEV ,750%1 25X .60 PL arevernreerpeins &
an 52828 KEY. SQUARE ,1878GX2.25L6 ..o 2
89 642 WASHER, FLAT 78BX181X 079 0 e 4
90 42815 WASHER, FLAT . 755X1.53X.07 ........ 2 , ,
91 36625 . RING, RETEX 57><osmus1aws o s,
82 40344 MUB CAP. 1800ID X 7/8LEB .oivviiieeiiiierns 2 RE
23 ;321517 BRACKET, FRAME SHIFT ... |

94 . 180020 SCREW, 178-20X.75 HHC ccoouuertmsmmsmsrssenice R ' L
85 . 1502 MUT, 174.20 REGHEXCTRLE e 2




]

}
I

E3583-080 REPAIR PARTS

)

. ALWAYS NSE ORIGINAL EQUIPMENT '
FARTS. Use of service/replacement parts other than ¢ ITEMSA}ALF%-EUIN¥EI}¥CB}-‘IEE§8EABLE

WITH OPPOSITE SIDE 326270 B




“__/__PJ__N
‘?A
F35R3I.N20 ENGINE & CONTROL ASSEMRLY
2}*‘!
;‘;;,I . KEYR PARTH DESCRIPTION Qry
[
i K A 14.988TDAC DIUAL CIR ., et |
¢ 2 50947 SCREW, 3/8-16X125 WAHHTAPBLKP ................. 4
3 138469 WASHER, EXLK 884X 69X 04 . ceererenanre .
4 305650 MUPFLER. 16/1BHF LARGL LO-TONE - 1 -
5 305552 EXHAUST TUBE, 184PBES RH oo e M
§ 305551 EXHAUST TUBE, 1BHP LI coneniniinneen !
7 56640 BASKET, MUFFLER ... reeer oot bt e
“ 8 180029 SCREW, 14-20X%. T5 HME . soveeermsssssssssassassassn masssstsmsses 4 ...
8 ' 120380 WASHER, REGSPTLK 263X 40X 07 ..o ovvemn -4 .
1w . 568472 DEFLECTOR SIDE OUT (88222573) ..coonmunimusmninirns | S
11 35287 SCREW, #8-32X.38 HHWATAF’ ........... et 4
12 304709-95% BRACKET, MUFFLER .. o
13 £8030 SCREW, B/16. 13K?5WDFLLK .
14 $5273 . NUT, 51618 | IXWDILLK ... .
15 2984468 SCREW. 1/4-20X. SOWAHHTAFI AAAAA .
- 16 8796 BRACKET, TRANSAXLE ...
17 4414 SCREW. Vd-20X.75 WAMHTAPR ...
18 327937 XEAT SHIELD, 14-18HP TWIN OP oo i
to , 180077 SCREW, SAB-1BX. 7GHHE o ooeocovircer s it
20 5273 NUT, BB 18 MXWDFLLK. oovvrveeee conen snnrssssaescssss miriniens 2
2 - 56470863 DEFLECTOR, COOL AR wiiivvecimriasireeoncmminnnenes '
-+ 328028 PULLEY. ENGINE 4 A0OFE/S00DR 00D oo}
28 120383 . WASHER. REGSPTLK.459X.78X 12 ... . e |
.. e? 420844 SEREW, THAZONE DO HHC oo .
20 ' 305386263 BULKHEAD, HOOD H-15 . ' ’ _
] 314992 TANK, FUEL 2 GAL CLEAR ..
30 49050 SCRFW VA10X TERHPNTAP
3 01087883 SHIELD, HEAT GAS [ANK .. e ¥ .
32 41007 TUBING. 25X 50X BULK GAS UNE s e 2188
33 47345 CLAMP. HOSE SCREWTYPE . 4.1
34, 48704 CAP, GAS 1 12-TTHOBLK ... ‘ e |
35. 328547 Qll. DHANVALVE ASSEMBLY (i vcecneceaniinnen 1
36 300456 CONTROL, THROTTLE 31LG TWIN Bs ...................... n
37 320553 SCREW. 10-24X 63F'HPNMA CRSS S ——p
38 308459 NUT, #10-24 HXHDNYLK . (..
3 . 56538 RETAINER: WIRE . __.. R—— |
40 35258 SCREW. 10-24% 38 3 SLHWATAP . —, A
af 50807 KNDB, RQUND THROTTLE BLAGK .................... 4
42 3004312 CONTROL CHOKE 4713LG FAN TK ... BTGP 00
43 57444 TIE, CABLE BLACK NYLON 5821 oo 2
45 47245 CU\MP HWOSE SCREW TYPRE o H
48 327422 CAP, _OIL DRAIN VALVE ASM YEUOW ..., |
» QFF FNGINE MANUAL
f
) i -
w




-

 E3583-080

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
FARTS. Use of serviee/repiacement pans.other than
original ‘o?'quipment parts may void your warranty.

REPAIR PARYS

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH CPPOSITE SIDE

324144 CJ




\E3583.080

KEV#  PART#
-
{ a2E5{16
2 428480-850
3 180077
4 498
5 180077
& 1498
7 317017
8 180077
] 120383
10 1458
‘ 1. 313929
12 180077
, 13 120898
14 1496
‘15 310667
16 180077
17 120303
18 1458
19 326803
20 180077
22 44100
. 23 424
23-1 -, .. 56425
. 232 49562
‘233 16
3.4 55547
93-5.. 49562
236 . 50810
23-7. 51449
23-8 313098
23-9° 46385
2316, 1287
34 35498
35 300345
36 1498
37 217040
38 180077
3 1408
40 58305,
41, , 560247
42/ 1800789
-~ 43 1408
44 317044
48 . 160077
45 498
47+ 322464
4B = 314282
44 7 180077
50 " 1458
51 326963
62 2463 .
53 39673,
* 320576
54.1 322116
B84.2 416801
¥ 54-3 AOB7
58 304420
59 986416
' 006207
61 ~ 45171
. &2 326248
- 63 . 180077
I , &4 180083
65 446363
. 68 271184
67 1498
[=:} 321828
65-1 135824
B8.2 agg; 18
. 68.3 308873
™7 180077
. 73 120393
. T4 1498
76 314079
76 1502
' 77 180079
718 120393
70 1408
80 325085
81 308251
82 311104
. 83 271184
84 35410

i
|

1

. 1‘

'NUT, 616-18 HEXKEPS . !
{

2

1

PRE-PAINTED DECK ASSEMBLY

DESCRIFTION “QTY
4 DECKKIT . ... TP UITURUORPORTUPR
TOE QUARD - MULAHER ST |
SCREW, S/18-18X 78 HHE .o t

818 REGHEXCTALK
scntw 5/16-18% 75 HHG ........
NUT, &168-1B REGHEXCTRLK M
BRACKET. CHUTE MOUNT BLACK .......................... 1
SOREW, 548-1BX 75 HHC .......cooovirvennnnns e
WASHER, FLAT 344X 69X 065 ...
NUT, hlli‘v 18 REGHEXCTRLE v ininnin
LIFT BRACKET, REAR RH BLK 853
SGREW, 5/16.18X 75 HH
WASHER. FLAT .344X 69X 085 ...
NUT, 5)16-1BREGHEKGTHLK
BRACKEY, DECK urmem LHBLK "
SCREW, §/15-18X.7 .

WASHER, FLAT 'Q44Y GQX 065
NUT, 8/15-18 REGHEXCTRLK ... ..
BRACE, IDLER SUPPORT ao"da
SCREW, 5/16-1BX.76 HHC |
NUT, 61618 HWDFLATRLK,
QU|L’1:.T¢\$SSEMBLV 36/30/40743 .
SHA ARDLE e
BEARING, BALL ezoMAA(SE LS) cs ........
3‘6?&%??1’%3 Y0463
BEARING, RALLA 203 MSEALS);C:S
SPAGER, SLEEVE .669X,88X3797 .....
SPACER, SLEEVE 6727( 93X 438FM
PULLEY ASSEMBLY .. ... nminesenences
WASHER, SPECIAL QUILL ...
NUT. ms 20 WDFLLK..
W, 5/16-18% 75 WAHHTAP ™ e g
SCREW 5/16-18X1. aaWAHHTAP ...........
NUT, 5/16-18 REGHEXCTRLK ..
BRACKET FRONT
SCREW, 5/16.18X .75
NUT. 8/16.18 REGHEXCTRLY ......
sRACKET, uw; cE ¢ x FRONT ...
NUT, ADJUS!
SCREW, sns-iam BOHHG oo
NUT, 5¢18-18 REGHEXCTRLK ... 1oy
BRACKET, GAGE WHEEL LH' BLACK
ECREW, BAE (8% FEHHC ...
NUT, 5/16-18 REGHEXCTRLK ..
BRACKET, GAGE WHEEL A H. F
BRACKET, STABILIZER
SCREW, 5/46-18X 75 HHC-
NUT, 511&1&REGHEXCTRLK

'BLADE 43" gLK
WASHER, 2010X1 250X 67 BELW!L T
SCREW. 3/B-24X1 DU NYL
IDLER ARM ASSEMBLY
ARM IDLER, 40v43°CECK . ......
RIVET. OVSET 18TDIAX. 2 KeY
BRAKE PAD - HARD 232AF
BOLT, 500X2.15 H
WASHER. FLAT 391){1 00X 128 -
WASHER, £1 AT 391X1 00X 209 .
NUT, SJB-1GHWDFLWHIZ-LDCK ool o o ¢
BRACKET. EXTENSION IDLER ..,w
SCREW, 5/16 13)( 75 HHC ... __ .
SOREW, BABABRIEBHIG . 1oV oere et
WASHER FLAT 375)( 88X 082

LRI T T I LA CLEER T

-----

ApLay TIEs IV IR Ve miwn T8

" P L L TR PR LA I T

NUT, §/16-18 REGHEXCTRALK v ...
BLADE BRAKE AS3EMBLY ;
RIVET. TRSET.18501AX, 41LG ST

BRAKE AR L L T LI TN \l
BRAKE PAD - HARD « 232AF 1
BCREVY, SH1B-T4X 75 HHG . . . 1
WASHER, FIAT a«x sax‘css RERR
NUY, 5115«13 REGHEXCTRLK ;
ROD:  BRAKE ... .. .
NUT, 11420 REGHEXFTRLK 1
SCREW, 5/16-18X1.00 HHG ....... l
WASHER, FLAT .344X .G8X,065 3
MUT 1618 RECHEXCTRLK 1
.BELT GUE‘%E a-nscxups;gg . - 1“
SCREW, 20):125HHWA - SO oo
SCREW! 5/16-18X5 09, HHC /'(

NUT, ..mme IIEKKE

SPRING 071 X szxd’? PR I

/;-' . ) ) ' t

L1 '_.'__

A,




E3583-080 |  REPAIR PARTS
m_—_—w_w

" RFF
IDLER ARM
ASSY,

W) ,
e
NREF,

o . ‘
@'*Hﬁ;“ ) - . /
NOTE: aLwavS USE ORIGINAL EQUIPMENT . AL L UNNUMBERED . - :
PARTS Use of service/replacement parts other than ITEMS ARE INTERCHANGEABLE '
original equipment parts may void your warranty. - \MTH OPPOSITE SIDE 328401 ¢
toe, A ' ' 20 _ " " |

-

~ B - N




KEV¥

2D U~ PNM il p-—-

!

N

PART#

320036
5B306
8260
1346
314107
310328
126416
45171
ARR410
1408
314108
333073
SH/107
208438
120398
1408
302611

. 23763

1498
304422
314975
304424
355

be

- BOLT, 3/8-16X1.75 CARRLN ...........

FINAL PDECK ASSEMBLY

DESCRIFTION : ' £m

DECK, 43* MOWER 2.WH ExPoﬁT ....... SRR 1
ROD, DECK HITCH ..
PIN, WAIR 091DIAXT.86LE .

- RETAINER. BELT..
“ $PRING. TENSION som.emLenN
PULLEY. FOLER BFF 4.00 WIDC TL .

NUT, 3/8-16 MWDFL WHIZ-LOCK
SPRING, 071X 82X 437 ...
NUT, %16-18 REGHEXCTRLK
BELT VAL B6 00 KEVLAR ...
GUARD, BELT LH FLASTIC ...
BUL I, §/16-18X 78 CARRSN ...
PUSHNUT,5/18 BOLT RETAINER ,.....
WASHER, FIAT. 344X B9X.085 ...
NUT, 81818 REGHEXOTRLE, | . .
GAUGE WHEEL, EURC GwODX‘I 38WD ....................
BOLT, .500X1 390 HHSH BBAE o0
NUT 3'8-18 REGHXCTRLK..

UTE DERLECWOR, d0" d2°848°

FIING TORSION CHLITE DEFLEGTOR
RQD, PGVOT BECK J120X7.25 i
HUT, PUSH ON GAP 312 0D i e

Y

2




E3583-080 REPAIR PARTS
M

~ ' .

- ] .
INOTE: ALWAYS USE ORIGINAL EQUIPMENT, ALL UNNUMBERED °
1 PARTS. Use of service/replacement parts other than ITEMS ARE INTERCHANGEABLE
original equipment parts may void your warranty. - WITH OPPQSITE SIDE 325513 C

2z




34

BATTERY ACID PACK, B0OZ. "

» CAN BE PURGHASED LOCALLY

"
3SR ‘ ELECTRICAL ASSEMBLY
KEY# PARTH DESCRIPTION oTY’
1 322793 WIRE HARNESS. 14-18TWIH OPPDYN .....ccovvinis v o f
2 41482 PRESS CLIP, 1.380LG 255D ...piies T
3 303084 ASSEMBLY, LIGHT WIRE-14 TURN ... 1
4 52572 BULB, HEADLAMP R e
s 57444 TIE, F‘AHI F BLAGK NYLON 5Bl wd
8 41482 PRESS CLIP, 1.380LG 25510 ... .. ymen ol
427355 SWITCHIGNITION (AFTER FIRE) 3 Posmnﬂ.,. ot
3 327362 NUT, S8.8ACME DELTA FOR BOOT v« 1o v daninin |
8. 327358 KEY, IGNITION DELTA wrmstons oo ovsnravseereesieinnns )
6. 300133 AMMETER ..., IR |
11 300334 LLIGHT SWITCH, ONIOFF PANELMNT R | ,
oy 320007 -SWITCH, DOUBLE POLE NOMC GRAY IR |
13 57444 TIE, CABLE BLACK NYLON 5.82L .., e w1
14 57476 ! SWITCH, SCREW MNT DP NC NO BLK v oton |
15 57220 " SCREW, Xi2 X 50 PHPNHTAP BK ..o e )
18 53716 . S8OLENOID .. 1
17 1 87?45 SCREW 1,‘ Eﬁx ?SHXSEMM*”“»- ralylPesntaingetipy '2 N
16 1502 - X NUT, 1/4-20 REGHEXCTRLM e
19 271172 NUT, 1/4-20 REGHEXKEPS |, e ot
_c 20 . 138485 WASHER, EXLK 320X61%0 W2
2 1 120368 NUT, &16-24 REGHEX ... .
.- 57444 TIE. CABLE BLACK NYL(Y 1
23 B5511 WIRE, GROUND, 12.8" . cuven 1
24 271184 NUT, 8/16-1 8 HEXKEPS 1 . -
25 57547 SWITCHBEAT . ... . o0.. s 1
26 180505 SCREW, 1/6-20K ISPHPNHMA. ., 2,
27 302257 BATTERY, 12V.......... !
28 57854 ROD, BATTERY .. 1
1) 57562 ROD, BATTERY, TOP.. :.. R 1
" a0 325232 NUT, wmmn-eomwﬂ OO e '
31 180020 *SCREW 1/4-20X 75 HHC . . .
ZY) 571179 NUT, 1820 REGHEXKEPS oo .2

WIRING SCHEMATIC .

i1
PATTIAY

=

[

menoE QL M7

POSHION |GIM|L 1B

DTF' -




333722 A"
' o e R ,




KEve PART#

[\
)]

i 313204
2 ﬁ 301007
3 324534
4 307363
] 59525
G 68624
1@ 7 B1i064
- 12 316370

13 402214 .
18 322169
16 305770
17 BBR0Z
18 310583
19 311069
20 665803
21 205603
22 307277
23 307278
24 402152
3108586

1.

- DECAL, WARNING. FRENCH/GERMAN

NDECAL ASSEMBLY

. . )
DESCRIPTION ' ary |
DECAL DASHWEAR STRIF AED .0 2 -
NAME PLATE, LG DYNAMARK WHITE . 2

DECAL, LF DASH LSWICHOKEXP ...ovv ... "
DECAL, INS|RUCT CONSOLE TOP ENG v
DECAL INSTRUCT CONSQLE TOP FR ..o
DECAL, INSTRUCT CONSOLE TOP GER ..o
DECAL. INSTRUCT, CONSOLE TOP SF’A .........
DECAL, 18/43PLASTIC PLATE .. NPT
DECAL, WEIGHT ADJUST
DECAL. FENDER & SPE D BOB .overnrorerrrs s
DECAL, CAUTION TRIANGLE EUROPE ........

D CAL, DANGER ENGLISH...

AL, DANGCR SPANIEH., ..o
DECAL BRAKE/CLJTCRISO ...
PAD, 18 X 6 FOAM HOOD ......cccomeriivmineee
PAD. _ 12 X 4 FOAM HOOR..
PAD, 15X 7 FOAM HOOD ......oniiimnniemniinines
NAMEPLATE, SHIFT ON THE GQ.. oo i
DECAL, TARE H15 8MIL VINYL oo SRR

"
“

L S YL T INTY

0y
-

g . _ o




s

EA5R3-O080 - . TIRE TREAD PAGE

- TREAD PATTERNS

e

£

L e

WY

B ST

RARRRTRRRAR:

-

TIRE SEE “A” “g” “c" “ D" "E"

11x4.0@-5 42095 319679
13X5.00-6 41060 319680 )
15X 6.00 - 6 39830 316702~ 301140 313952

16X4.80-8 41081 303685 314839

16 X 6,50 - 8

18Y6.56-8 42091 -
. 18X8.50-8 , |

18X9.50-8 319683 315200 .« 313950

26X8.00-8 319685 319684 57164 - 814584 331606
20 X 10.00°~- 8 58276 . 319686 " 313bM4 T '

20x1@.00-18 55893 319687

23X950- 12 53655 319699 310689 314370

[ o ' o o , ' M1

Fdd




P B O ST - . B . . . PR . e
b 3 -._‘, - A =

Bty

E35 83-(&80 ACCESSORIES

Contact the dealer where your tractor was purchased for the available accessories. If you
are unable to contact the dealer, write to the address on the front cover of this manual.

Large Lawn Tractor '

Model ¥ 5708-34
Grass Collector foi -
40, 42, 43" decks

571700 -

Mulching KNt (42/43" Deck)
- 5716-00

Muiching Kit (40" beck)

> For heavy -duty grass -
collection order Model
_#5709-10 AC Assist

-
,—Er:”’?\\ Model ¥ 5648:16 . . Madel #5661-09
N : Tow behind Lawn - N »

N . 48" Snowblade
\ v, N Sweapertorgrass . ) o

- J Q\( ! \ and leaves Co

Ny > b\}).
Model #5705-06 '

_A3" Snowthrowar
for heavy showfail

. ]
*
Mode! # 5585-00 .
Tire Chalns « 20" x 8.0" tiros
Model # $706-00 ] 7
Tire Chalns -« 20”7 x 10.0” tires
Model Desctiption
. s&72:01 Wheet Weighis - Front =1 pr, wimtg. hdw. - Fits 15" tires .
" 5673.02 Wheel Weights - Rear » 1 pr. w/mtg, hdw. - Fits -18" 8 20" tires
+.396808 43" High Lift Blade for Bagging or Sie Discharga (Requires 2)
325762 43"Muiching Blade (Requires 2)

27,




